SiRUSA

ZHE
PARTS LIST
JDL720




sl = |8 =

P1Dm

4

o]

£

(]

o

&

o

[&]

a

3

@

a

3

o

Gm

(]

=

@

o
m

(]

Al -
()

C =
(<2

M 3=

3 o

—HT
c

IIA

n <o




Series Parts Group Subclass Remark Page
SirUSA 1/2
SEQUENCE DL720 LA Date
LIST 2021/1/11
g HiES R Hok H/i
Ref.No. new part No. Part name Hame of parts Qty Note
1 1800010015 Tt Face plate 1
2 180001002 T Al Face plate agsket 1
3 |S073184404 By i A SR T Screw 1/8 x 44 1.=4 1
4 991001004 T & Bl A Arm oil shifld 1
5 1991001005 PR IEFT AL 2 Rubber plug 3
6 991001006 FEFT AN L 28 Rubber plug 1
7 991001007 MR RE 2 A Thread guide rod 1
8 |8094762809 o AR SAET Screw 3/16 x 28 1.=9 12
9 [280001009 Ji T A Side plate 1
10 [280001010 Ji T M Gasker 1
11 180001011 TR A Face plate 1
12 991001012 e (N i Safety lable 1
13 180001013 Hlszd 14 Machine cover 1
14 [991001014 AL T L2 Rubber plug 1
15  |s184782818 BIZEIR A £ KM 8RET Screw 3/16 x 28 [.=18 1
16 991001016 FlsEfR 1= Reverse feed lever stopper 1
17 (991001017 R LI Rubber plug 1
18 |S144374006 BRET SM11/64"x40 1L=6 Screw SM11/64"x40 L=7 2
19 0991001019 s 28 2R 2H 1) Thread tension asm 1
9911010195 INTEERERALIF991THLTY ) [Thread tension asm 1
19-1 [991001019-1 INJE 2R MR ET Small clip line screw 1
19-2 1991001019-2 NFELR T 2R A Thread tension guide 1
19-3 1991001019-3 INIEZR Thread tension disk 2
19-4 1991001019-4 s\ e Thread tension spring 1
19-5 1991001019-55 sNaJe 2R B R Thread tension nut 1
20 |S113742806 ISR A 1 S BRI AT Screw 11/64 x 40 L=6 1
21 9910010215 Pk B prE Thread take—up lever cover 1
22 8094762806 PR B3P B W AT Screw 3/16 x 28 1=6 1
23 [991001023 freks Arm thread guide right 1
24 |S074374006 Para L Ll Screw 11/64 x 40 L=6 1
9910010255 Je 2k AR A Thread tension asm 1
25 991001025H5 %é&%ﬁ?ﬂ{’l(}?ﬂ ) Thread tension asm 1
091101025D5s k?ﬁ%ﬁ—?ﬂﬁ'(()‘)l LHLEY ) Thread tension asm 1
25-1 1991001025-15 e 2 M2 L Tension nut 1
25-2 1991001025-2 Je 28 1k Bl Rotating stopper 1
25-3 |991001025-3 Je ik E& Rotating stopper 1
25-4 19910010254 Je 2k M Thread tension disk presser 1
25-5 1991001025-5 Sz 2% by Thread tension disk 2
25-6 [991001025-6 Je LR R T Tension post 1
25-7 [991001025-7 Pk Take—up spring 1
25-8 [991001025-8 I 24 S I 7 e Tension post socket 1
25-9 |S143574005 e 28 W2 20 B E R ET Screw 9/64 x 40 1=5.5 1
26 [8115952807 Je AN B IRET Screw 15/64 x 28 1.=7 1
27 991001027 PALRET Tension releasing 1
991001028 AR CHRLAHES ) Throat plate 1
28 1991001028D B OB BE3HE ) Throat plate 1
0303D EI A B2.6(KHERR/BHES ) |Throat plate 1
30 |S044374006 BRI ET Screw 11/64 x 40 L=6 2
31 991001031 g s | Arm thread guide left 1
32 |S074374006 ks AL Sa| Screw 9/64 x 40 [.=6 1
33 1991001033 THT AL L 2 Rubber plug 2
34 |S094762808 MM ERET Screw 3/16 x 28 1.=8 3

2

4




Series Parts Group Subclass Remark Page

SikrUSA 2/2

SEQUENCE DL720 LA Date

LIST 2021/1/11
35  [991001035 HEAR 21 Slide plate asm 1
35-1 |991001035-1 e Slide plate 1
35-2 1991001035-2 HEAR & Bed slide spring 1
35-3  |S082385602 et SR ET Screw 3/32 x 56 1.=2.2 2
36 (991001036 JEEAR St Bed slide spring 4
37 1991001037 i Ruler stopper 1
38 [S074374006 B A IRET Screw 11/64 x 40 L=6 2
39 1991001039 TS RN ET Pole 2)
40 |180001040 LRSS Modle plate 1
41 991001041 LRER AR Winder assembly 1
41-1 1991001041-1 8 k4 Ring 4 2
41-2 1991001041-2 e Ak )i Bobbin hase 1
41-3 1991001041-3 Zeelih Spool 1
41-4 [991001041-4 O FE P9 O ring 1
41-5 1991001041-5 S4B S6 Flat washer 1
41-6 [991001041-6 LeEkie Winding wheel 1
41-7 [991001041-7 5T M5X5 Screw M5x5 2
41-8 1991001041-8 T H #4520 Rubber washer 1
41-9 1991001041-9 e e e T Shuttle cam asm. 1
41-9-1 [991001041-9-1  |H&thke fy 48 Shuttle cam 1
41-9-2 [991001041-9-2  |#24TM5X5 Screw M5x5 1
41-9-31991001041-9-3 B0 3edih Shuttle clamp shaft 1
41-11 [991001041-11 |4 & S6 Flat washer z
41-12 1991001041-12 bR L Shuttle arm handle 1
41-13 [991001041-13  [IETM4X12 Screw 1
41-14 (991001041-14  |#ih30e Bobbin clip 1
41-15 |991001041-15  |#24TSM4.76 Screw 2
41-16 |991001041-16 15 e Bobbin base 1
41-17 991001041-17  |ZR£EF1HF Winding lever 1
41-18 [991001041-18 |55 Spring 1
41-19 |991001041-19 |5 Spring 1
41-20 (99100104120  [O%% 4SS O type sealing ring 1
42 |M080500810 LeE AR IR ET Bobbin screw 3
43 1991001043 HLLT] Knife 1
44 |S093574005 2 T URET Knife screw 2
45 [991001045S LRERJe LR ARt Thread tension asm. 1
45-1 [991001045-15  |JeLLugip) Tension nut 1
45-2 1991001045-2 Je LR RET Tension post 1
45-3 [991001045-3 Je 2k Lo Tension spring 1
45-4 1991001045-4 JeLk Thread tension disk presser 2
45-5 |991001045-5 SRS Thread tension guide 1
45-6 1991001045-6 SJRERIERE (F) Tension nut 1
46 1801010465 AL T Motor cover 1
47 IM180500835 LB e B R T Screw 4
48 1920101048 ISR TR an Reverse seam lamp switch assembly |
49 991001049 Keka] Presser bar thread guide 1
50 [S094762806 BIAEL] 1 G [ 2 4R 4T Screw 1
51 |S074374007 =R LR A IgET Screw 1
52 [991001052 T2 A 40 1 0il plate assembly 1
53 |S073574011 TR AR [ 2 SR ET Screw 2
54 991001056 e A Bobhin Washer 1
55 1991001057 7 i A 2 A Grease plate gasket 1
56 1991001058 P4 e € Rubber plug 3
57 |280001063 PEAETHI AR H 2R AR FE Rubber plug 1
58  |180001058 | PEAE THI AR | | 1
1 2 4




SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page
1/1

DL720 LB Date

2021/1/11




Series Parts Group Subclass Remark Page
SiRUBA .
SEQUENCE DL720 LB Date
LIST 2021/1/11
P o E s IE
Rje];‘.l\JIo. neviﬂp%anNo. Part name Rimeof paris %tp; Iﬁ-(;ftt
1 991004001 TSR Hand lifter 1
2 [991004002 He B TR T Serew 9/64 x 40 L=10
3 [991004003 FE BTl O 724 Bl Rubber ring
4 991004004 JE IR T 7 5 A hand lifter cam asm
5 991004005 JEATHIEE Presser bar bushing lower
6 5073574011 JT B ET Screw 9/64 x 40 L=11
7 991004007 RUFLAT IR S0 Link shaft
8 991004008 Lt E-ring 5
991004009 FE AR Presser foot asm
9 991004009H Jj:ﬂiﬂﬁﬁf’;(]%‘-%} ) Presser foot asm
991004009D JE A O TiE Rz ) Presser foot asm
10 |991004010 F5 N F IR ET Hinge screw
11 991004011 JEF AT Shhr 08 4T Hinge screw
12 991004012 6 s i T A Knee lifter connecting rod
991004013 S LT Lifting lever link

991004013-H
14 ]991004022
24 1991001027
15 991004025
16 991004026

17 991004027
991004027H

18 991004028
991004028H

19 991004029
991004029H

20 991004030
21 991004031

SRR (5 )
FAZR DU S0 35
FALRAET

FALE IR
FALR TR RS0
i A1
R (JHE)
VATEARET

T FEARET
AL 36

VIR ()
T 548

FEAT

Lifting lever link(Thick material)
Tension release relurn spring
Tension release supporting pin
Thread tension relerse wire
Tension release shaft

Presser adjurting screw nut
Presser adjurling screw nut H
Presser spring regulator
Presser spring regulator H
Presser adjurting spring
Presser adjurting spring H
Presser bar guide bracket

Presser har

e e e e e et e e e e e e et et e e e e b e b e e e e b ] P b e e e e

0y 991004032 AUFLFT2H A1 Knee lifting cross rod asm
991004032W AL A 2H A (S ) Knee lifting cross rod asm
22-1 |991004032-1 F6 H I RTFLAT Hand lifter link
22-2 19910040322 FE T i Lifting lever
22-3 |991004032-3 6 T R A Knee lifting cross rod
23 [991004033 I AT Presser guide bar
24 |8126354006 SALIRET Screw
25 991004036 JE B g 4a Presser foot protection frame
] 2 3 4 5




SiRUSA

PARTS LIST

Series Parts Group Subclass Remark Page
1/1

DL720 LC Date

2021/1/11




Series Parts Group Subclass Remark Page

SiRUBA e

SEQUENCE DL720 LC Date

LIST 2021111

F&=] WS 2 FR e H_iE

Ref.No. neffpflﬁ‘r[\ 0. Part name Name:af paits Qty Note
| 991005001 [EES SR Feed adjust rod 1
991005001D {B6 BHEAT R ER: ) Feed adjust rod(big hook) 1
2 991005002 B35 BT 4 Feed regulator pin 1
3 S043574006 82 R AT Y M T Feed regulator pin screw 2
3+ M090500806 POBLJR T e B [ ET Feed regulator Fastening screw 2
4 991005004 Bh S Ve Feed regulator 1
991005004D =R "IIU%FFU(/HEE ) Feed regulator (Big needle distance) 1
5 991005005 S SSRER AR Feed regulator bushing 1
6 991005006 AR T RS Feed regulator shafl |
7 991005007 I R T IR AT Feed regulator screw 1
8 [991005008 LBl Spring 1
9 991005009 1B Feed adjustpin 1
991005010 FHEEREHL (0-5) Needle distance knob(0-5) 1
10 9910050104 SHIEfER (0-4) Needle distance knob(0-4) 1
991005010-7 e (0-7) Needle distance knob(0-7) 1
11 |S074762818 FrHTAE L SRET Screw 3/16 x 28 1=18 1
12 1991005012 2 RLEFF Rocker shaft connecting rod 1
13 991005013 5 REFT Y Walking foot long pin 1
14 |S083574004 LR EFT B IRET Screw 9/64 x 40 1.=4 1
15 991005015 HA AT Connecling rod 1
16 991005016 FHREE Y SR AT OB P Rubber ring 1
17 991005017 TR R A Feed reverse spring 1
18 [991005018 LI ES E-ring 5 2
19 991005019 B A} A 2H A4 Feed reverse arm asm. 1
' 991005019D 325 i AN e H‘(}\’fll’ﬂj) Feed reverse arm asm(Big needle 1
20 S074762815 {325 ) ph AR AT Feed reverse arm screw 1
21 [991005021 BIRRH Spring 1
22 1991005022 S AR B AR R Walking foot short pin 2
23 991005023 K shik Connecting link long pin 2
24 991005024 HEE S Connecting link short pin 2
25 |991005025 12 5l Feed adjust link asm 1
26 991005026 158 sl AR R A 5 Adjusting link fulerum shaft 1
27 [991002001 FrATHIRET Screw 15/64 x 28 2
28 [S123574005 AT IRET Screw 9/64 x 40 1.=5 2
29 1991005029 7 SR Al O 58 Feed bar shaft 1
30 [991005030 A bl 4 P Retaining ring 1
991005031 AR Fedd dog 1
31 [99100503111 A A (L 3HE ) Feed dog 1
991005031D AT (REFEBHES ) Feed dog 1
0303D EAR A (it 3 HEA ) Feed dog 1
32 |S073184406 LA A IRET Screw 1/8 x 44 1.=6 2
13 991005033 R G Feed bar asm 1
77 1991005033D TR B O TR Feed bar asm 1
34 991005034 FEZh i A M Adjusting link spring guide 1
35 |S074374007 AR FERET Screw 11/64 x 40 1.=7 2
36 |991005036 L i 7 A Feed spring hood 1
37 |991005037 %A Feed rocker shaft 1
38 991005038 LA AR Walking foot middle pin 1

1 | 2 3 | 4 5




Series Parts Group Subclass Remark Page

SitUsSA 2/2

SEQUENCE DL720 LC Date

LIST 2021/1/11
39 [S073574008 AR E SR ET Screw 9/64 x 40 [.=8 1
40  |N217142805 ¥ o5 AR IR Nut 9/32 x 28 1
41 991005041 1A AR Feed rocker shaft crank 1
991005041D HEATIAN ( K& 15mm ) |Feed rocker shaft crank 1
42 |S074762815 A A AR AR E T Screw 3/16 x 28 L=15 1
43 991005043 ¥ o 5 it #n Lifting rocker asm. 1
44 |S074762815 G e AT Screw 3/16 x 28 1.=15 1
45 991005045 EiEpZpu aRilifive: S Hinge screw 1
46 991005046 5 74 Feed driving shaft 1
47 991005047 A Rl R Thrust collar asm. 1
48  |S126354004 B AR R AT Screw 1/4 x 40 1.=4 2
49 991005049 AT E Feed rocker shalt bushing 2
991005049D FERIATRIE ( KEHR ) |Axle sleeve 1
50  |S084374007 A HLERET Screw 11/64 x 40 1.=7 2
51 1991005051 f o Rl Retaining ring 1
52 991005052 FHAE (A ERAR ) Feed bar crank asm. 1
53 |8074762812 ER R ET Screw 3/16 x 28 L.=12 1
54 991005054 #—?ﬂ"ﬂ Driving shaft crank asm. 1
- 991005054D o (CRErs ) Driving shaft crank asm. 1
55  |S084374012 a4 X RET Screw 11/64 x 40 L=12 1
56 991005056 %R T4 1 Reverse feed control lever asm. 1
56-1 [991005056~1 {5 R h O RY e Rubber ring 1
56-2  [991005056-2 fE126 R h Feed reverse shaft 1
56-3 5145952808 RS SRR S Screw 1
56-4 |S145952810 (BRI T e A IR ET Screw 1
56-5 [280005056-55 {83 kR T Reverse frrd control lever 1
57 1991005057 6 Al e Thrust collar 1
58  [S126354004 IR R T Screw 1/4x40 [.=4 2
59 991005059 R AR A R Adjusting link fulerum shaft 1
60 991005060 {31326 Rl g b Feed lever metal 1
1 2 3 4




SiRUSA

PARTS LIST

Series

Parts Group

Subclass Remark

Page

DL720

LE

1/1

Date

2021/1/11

10




Series Parts Group Subclass Remark Page
SiRU3A s
SEQUENCE DL720 LE Date
LIST 2021/1/11
e T 1 = % FB SETE=N A
Rc]t"‘]\‘T,o. ncv{flplalﬂJNo. Part name Home:elparts - lﬁro{i
1 991003001 FHFF ALZE Cap
2 991003002 EIHFF FE Needle bar bushing upper
3 991003003 I FF Needle bar
: 991003003H (ARSI Y] Needle bar
4 991003004 EFFF L Needle rod holder asm.
5 S073574007 AR ET Screw 9/64 x 40 L=7.5
6 991003006 FHFFEFER IR R Slide block
7 991003007 T L Needle bar thread guide
8 991003008 HFFFE Needle bar bushing lower
9 S083184405 PLETRET Screw 1/8 x 44 1.=4.8
10 991003010 EFF L 2R ER Needle bar thread guide
0303D EFFF L 2R 21 (991 1THL2Y) Needle bar thread guide
1 991003011 FILEF Needle DBx1 #14

991003011H
12 991003012
12—-1 [991003014
12-2  |S116354008
12-3 [991003016
12—4  [S116354008
12-5 (991003019
12—-6 [S116354008
12-7 991003021
12-8 |S116354008
13 S074374008

14 991003014

991105006
15 991003015
” 0303D

16 991003016
17 991003017
18 991003018
19 5145952808
20 991003020
21 5074374005

991003022
= 991107001
23 991003023

0303D

24 5084374011
25 991003032
26 991003026
991105012
27 991003027
28 991003028

991003029
— 0303D

991003030
30 0303D

31 5145952808
32 991003032

PLEF DPx5 #21

<= U 2R A

[ Sl 5 5
St FE AT

L3531 e oy e

S A FE AT
TR A A
UG FE IR AT

R HE S PNty

ST FEURET

T e AR ELET

2 5

LA (991 1HL4Y)
FCTEFE (991181 74)
Bl s
BEHh T HhEE

e EEIES

Ul |- 5 B A T
[REEET

I~ fli Pl el R 4T

T 4

THRi©91 1L )
Tie 452 52 v )
JiE 422 55 AV ) (991 1 4L 454
i e ASL LA
e MRET

[RE N OEHE

R4 Al (991 1HL4Y )
T SRR RS

TN A PR g AT
LTS

0% (FEE9911 )
1558

#5e (L9911 )
Rl EEEEST Xy
1 FF EE R A My B AR

Needle DPx5 #21
Gear pinion asm.
Gear asm.

Screw 1/4 x 40 1L.=8
Pinion asm.

Screw 1/4 x 40 1.=8
Gear asm.

sw 1/4 x 40 1.=8
Pinion asm.

Screw 1/4 x 40 L.=8
Serew SM11/64 x 40 L.=8
Upright shaft
Upright shaft

Hook asm.

Big Hook asm.

Upright shaft bushing,upper
Upright shaft bushing,lower
Bushing rear

Screw

Thrust collar asm.

Screw 11/64 x 40 1.=5
Lower shaft

Lower shaft

Bobbin case holder
Bobbin case holder

Screw SM11/64 x 40 L=11
Screw

Lower shaft front metal
Lower shaft front metal
0il wick

0il seal screw

Bobbin

Bobbin

Bobbin case

Bobbin case

Screw

Slide block base

._.._.._.H_._._.._.._.,_.ww,_._._.._.N._.,_.,_.,_._.._.._.._.._.NN;_.M_[\_),_.N,_.,_.,_.._;_._,_.._.._.,_.._.,_._._,_.._.Q
<

11



Series Parts Group Subclass Remark Page

SiRUS3A o

PARTS LIST DL720 LH —

2021/1/11

\\//,)
/__—/——L
- < i0c1 10-2™

N ! \ N




Series Parts Group Subclass Remark Page
SirUSA 1/1
SEQUENCE DL720 LH Date
LIST 2021/1/11
e B E2 ] i it
Ref.No. new part No. Part name SEmEet Note
1 991002001 PREZE TR IRET Screw 15/64 x 28 1L.=10.5
2 991002002 Pk T4 thread take—up crank shaft
3 (991002003 A7 i B A Roller felt
991002004 PREC BT thread take—up lever asm
4 99100200411 PRER N (JFRL) thread take—up lever asm
991002004D Pe2eEAT2LAE CARHITEHEL ) [thread take—up lever asm

5 991002005

6 991002006
991002007H
7 991002007

8 991002008
991002009
991102009H
9-1 |S127142816
9-2 |S116354006
9-3  [991002009-3
9-4 |S077142815
9-5 |991002009-5
10 991002010
5076354011
991002010-2
11 5093574006
12 991002012
13 991002013
14 991002014
15 991002015
16 5116354006
17 991002017

18 991002018
19 991002019
20 991002020

21 M 140500806
22 920102022-C5
23 920102023
24 991002024
25 991002025
26 991002026

PRER AR T K
Pk il 4n
Lk phAm (kL)
AT

PRLk iAW Z: e bR 4 T
EFFF AR AL

E1 T RHANZE (991 18151 )
EEFT I AW [ R 4T
Hk Lk AT 5 A7 VRET
R A 8 22 O 1Y ]
AT AW 2 7 SR ET
RARGLT]

pe IR R G
% RO FE BT
N TN
TR FE T A IR E T
FHEE

R Rl o)

G A AT Y
[l 4
Y R T
[BETHRIIENESS
SIS [E=S

PR A5 e £
LR AT R (IR
THEMRET

T4 CHrEEE )
(B

[ Ak 8 5 4
L A B RTS8 O Y [
BE = 1 N i

Needle bearing

Needle bar crank

Needle bar crank

Needle bar crank rod

Left screw 9/64 x 40 L=4.8
Counler weight

Counter weight

Screw 9/32 x 28 L=16

Screw 1/4 x 40 1.=6

Rubber ring

Screw 9/32 x 28 L=15.5
Counter weight

Feed drive eccentric cam asm.
Screw 1/4 x40 L=11

Feed drive eccentric cam
Serew 9/64 x 40 L.=6
Mainshafi back sleeve

0il seal of mainshaft back sleeve
Snap ring

Thrust eollar asm

Screw 1/4x40 1.=6

Main shaft front bushing asm.
Bushing intermediate

Rubber

Thread take—up crank shaft felt
Screw

Hand wheel(Magnetic steel)
Main shaft

Oil amount adjusting pin
Rubber ring

Thrust collar

.[;.p.—-_;—-.—n_;—-.—-—.N.—-.—-.—-.—-[\_).—-._._.._.[\_)_[\_)._._..—-.—-{\_)_a.—-_.;—-.—-_.;—-N_.;—-.—-_;—-.—-Q
(<

27  [S145952808 A p AR e T Screw
28 1920102028 LT T Stator
290 [920102029 HLALE: 1 Rotor
30 [M180500822 HL LB IR ETMS X 22 Screw
31 (991002034 B LA IR T4 Washer
] 2 3 4 5

13



e2ww

muWam
(o]

=

]

£

[0}

o

w

&

8

3

%]

g

(o]

@L

(]

mL
m

(]

Q@

i

n

)

C 5

M 3=

i Y

L o

n <o

14



Series Parts Group Subclass Remark Page

SirUSA 1/2

SEQUENCE DL720 LL Date

LIST 2021/1/11

&= e 2 PR Bt BiE

Ref.No. nf:\]:ﬁpljlrzj—No. Part name Naieof parts Qty Note
1 991009001 e 0il sight window 1
2 991009002 T 0784 B3 Rubber ring 1
5 991009003 | I-FlifiLim4E Main shaft oil tube 1
; 991009003B | F&hIHLIEB Main shaft oil tube 1
4 5094762806 |l SR ET Screw 3/16x28 L=6 1
5 991009005 [y Eiske Oil felt presser 1
6 991009006 [0 Oil return tube asm 1
7 991009007 |13 7% e Holder 1
8 991009008 |2 kHihek 0il wick 1
9 991009009 | TEHR I F I 1T IR T 0Oil adjusting screw 1
10 991009010 | FEAR et 3 17 2% Spring 1
11 991009011 MR LM 0il tube 1
12 991009012 | & B Lubricating oil pump asm 1
12-1 9910090121 [Tl AL LHER Oil pump installing base 1
12-2 | 991009012-2 |ihiF{A 0il pump 1
12-3 991009012-3  |ith& % 0il pump impeller 1
12-4 991009012-4 | % F 85T Screw D=3 1=10 3
12-5 991009012-5 |7 i Lubricating oil pump cover 1
12-6 991009012-6 |3 3R M58 T4 0il pump impeller cover 1
12-7 991009012-7  |[ 3 2 Plunger 1
12-8 991009012-8  |#F%& Plunger spring 1
12-9 991009012-9  |FE 2125 Plunger screw 1
991009012-10 | FaEhftahdF Hook driving shaft oil tube 1

12-10 e . - .
991009012-10+ T%{JL‘{I“H(@ Hzl) Hook driving shalt oil tube 1
12-11 MO070300508 |7 5 22 Mg ET Screw M3 =8 3
13 991009013 TN i BRI A 0il pump support,large 1
14 S074374010  [WhFEIRET Screw 1
15 991009015  |fitihas sk Rubber joint 1
16 991009016  |Z84k 259K 2h 5 Bobbin pulley 1
17 S144374006  |ZeLkan R ShACRET Screw 2
18 991009017 = Circlip 1
19 8075952510 [Tl tesT Screw 15/64x28 L=10 1
| 2 4 5

15



e2wm
{RIHE
Psz
=
@
£
9]
o
w
&
8
3
w
g
o
@L
(]
mL
m
(]
Q2
IR
93]
()
C 5
m 3=
3 o
L =
n <o

_____l_____
15

16



Series Parts Group Subclass Remark Page
SirUSA 2/2
SEQUENCE DL720 LL Date
LIST 2021/1/11
Fe HiES L , W | ik
Ref.No. ne:‘vh}%rti\ln. Part name Name-ot pasta Oty Note
1 991010001 |3 £ Oil reservoir asm 1
2 0991010002 3% 01l reservoir 1
3 991010003 MBS 0il reservoir gasket 1
4 S077942407  |HEHFLAEET Screw 5/16x24 1.=7 1
5 991010005  [EmfLERE 0B [ Rubber ring 1
6 991010006 ¥4 e AL 1a) gl 47 Knee lifting rotating arm 1
7 991010007 | AL [aj iy A 411 55 Spring 1
8 991010008 |47 HE MVl 11 44 e E-ring 10 1
9 991010009 $5 Rk Vertical shaft fitting arm 1
10 991010010 [ FFHEL IR 4T Screw 2
11 N210601006  |XIn] fARBR AL IR TR EE [Nut M6 2
12 M120601030  [RL] AR BR A7 B TTERET |Screw M6 L=30 2
13 M190601018 | X i) i HRHZET Screw M6 L.=17.5 1
14 991010014 FE TR 4h Knee press cross shaft 1
15 991010015 PRI\ Knee pan plate asm 1
16 991010016  [#ROAFT-H iR Knee pan plate cover 1
17 0991010017 BRI\ Knee pan upright shaft 1
18 991010018 o A Knee pan plate rubber 1
19 991010019 |[#:IAHR Knee pan plate 1
20 991010020 |41 Knee pan plate support 1
21 M190601012 {323k 125 T Screw M6 L=12 1
22 991010022 |44 5 AT Knee lifter push rod 1
] 2 3 4 S

17



%Hmm
(V]

X

]

£

[0}

ey

w

&

8

=3

w

(o}

-

o

=

wn

ML
&

wn

Q

-

w

)

C 5

m =

= o

n <o

18



Series Parts Group Subclass Remark Page

SiRUBA O

SEQUENCE DL720 LW Date

LIST 2021/1/11

¥ B E S T w1

Ref.No. nejﬁp%lrt.jl\o. Part name Name:of parts Oty Note
1 991013001 RS B R Thread stand asm 1
2 991013002 |2k Al B FA R Spool retainer 2
3 991013003  [£R4EE] Spool pin 2
4 991013004 2k fr kAR Spool rest cushion 2
5 991013005 25 Spool rest 2
6 M090601016 [T 2R I R4 T Screw M6 x 16 2
7 991013007  |Zedint 2k Thread guide arm joint 2
8 991013008 LR AT B 4P e Spool rest rod rubber cap 1
9 991013009 S0 SRS Spool rest arm 2
10 991013010 RALFT Y Spool rest rod upper |
11 991013011 FEAFT ) Spool rest rod joint 1
12 M090500814  [#EHLFF L 1R ET Screw M5 x 14 2
13 N210500805  |HZZ4eAT 4k I8 1) Nut M5 2
14 991013014  [ZRZ4F T Spool rest rod lower 1
15 991013015 SRS Thread guide 2
16 991013016 2B M ET TR Spring washer 2
17 991013017  |Ze AL ET IR L) Nut M5 2
18 991013018 |Ze AT E [A IR L) Nut M6 x 1.5 1
19 991013019  [ZRALF1E IR FE 1 Washer 16 x 30 x 2.6 9
20 991013020 % R L S A ] Spring washer 1

] 2 4

19



Series Parts Group Subclass Remark Page
SiRUBA o
PARTS LIST DL720 LY —
2021/1/11
9. P
ACCESSORIES

] 8 R

20




Series Parts Group Subclass Remark Page
SiRUBA o
SEQUENCE DL720 LY Date
LIST 2021/1/11

7 HE 4 B | A

Ref.No. nef[[)[?ﬂ‘jl\(). Part name Waagtsof parta Oty Note
1 991014001  |WLL &R ALF Machine hinge plate asm. 2
2 991014002 [HL3k % FEE AT Nail 4
3 991014003 MLk 7 e i Machine hinge plate 2
4 991014004 W22 T) (K) Screw driver,large 1
5 991014005 ez ] (H) Screw driver.mendium 1
6 991014006 W22 7] (/) Serew driver.small 1
7 991014007 F L Bobbin 2
8 991014008  [#LLEE Macgube head cover |
9 991014009 MLk S2AE Macgube rest cover 1
10 991014010 ThAG AT 01l reservoir asm. 1
1 991014011 HLET DBx1 #14 Needle DBxI #14 4
991014011H [T DPx5 #21 Needle DPx5 #21 4
12 991014012 @‘J%*ﬂ(ﬁ\) quakeproof washer A 2
13 991014013 Bl e H(B) quakeproof washer B 2
14 991014014 |UiEH45 Instruction book 1
15 991014017 ST B0t speed controller 1
16 991014018 PR g e T speed controller screw 3
17 991014019 AR speed controller pull rod 1

] 2 3 4 S

21



—e nAM =
74 =i B1RERAE)
KAULIN MFG. CO., LTD.
B HERNNRE B AELSHERIMREETREEH
The specification and/or appearances of the equipment described in this parts list are

subject to change because of modification which will without previous notice.
BYL-LY1137.JAN.2021



	DL720 parts list_BYL-LY1137
	DL720 parts list_BYL-LY11372
	DL720 parts list_BYL-LY11373
	DL720 parts list_BYL-LY11374
	DL720 parts list_BYL-LY11375
	DL720 parts list_BYL-LY11376
	DL720 parts list_BYL-LY11377
	DL720 parts list_BYL-LY11378
	DL720 parts list_BYL-LY11379
	DL720 parts list_BYL-LY113710
	DL720 parts list_BYL-LY113711
	DL720 parts list_BYL-LY113712
	DL720 parts list_BYL-LY113713
	DL720 parts list_BYL-LY113714
	DL720 parts list_BYL-LY113715
	DL720 parts list_BYL-LY113716
	DL720 parts list_BYL-LY113717
	DL720 parts list_BYL-LY113718
	DL720 parts list_BYL-LY113719
	DL720 parts list_BYL-LY113720
	DL720 parts list_BYL-LY113721
	DL720 parts list_BYL-LY113722

